



Z34 Mulch Kit (part # 341004)

Installation Instructions



Installation Instructions

When installing the Z34 mulch kit, begin by locating the two holes in the top plate in the forward right of the deck (see photo). Using the holes as a guide, complete drilling them through the deck using an 11/32 drill bit. Using two 5/16 x 1 bolts and two 5/16 nyloc nuts, bolt the bottom baffle into place.

Now remove the discharge cover and bolt the mulch cover plate into place using the existing bolts. Locate the hole in the lower rear of the discharge cover and drill an 11/32 hole. Bolt into place using a 5/16 x 1 bolt provided.

You may now install the mulch blades provided using one 5/8 heavy washer per blade to space the blade from the spindle.

Parts List

| <u>Qty</u> | <u>Part #</u> | <u>Part Name</u> |
|------------|---------------|--------------------|
| 1 | 342074 | Mulch Cover |
| 1 | 342072 | Mulch Baffle |
| 1 | 603055 | 20" Mulch Blade |
| 1 | 423173 | 14.25" Mulch Blade |
| 1 | 344027 | Bolt Bag |

Bolt Bag

| <u>Qty</u> | <u>Part #</u> | <u>Part Name</u> |
|------------|---------------|------------------|
| 1 | 100273 | 5/16 x 1 HHCS |
| 3 | 104256 | 5/16 Nyloc Nut |
| 2 | 109025 | 5/8 Heavy Washer |